Tronair 08-2014-0000 Pratt & Whitney PW100 Series Stand

Tronair 08-2014-0000
Manufacturer: Tronair
Part Number: 08-2014-0000
Condition: New
Rating: 5.0 Based on 1 customer review

Get a Quote or Ask a Question

Simply fill out the form below and you will receive a quote via email shortly.
Name:
E-Mail:
Company Name:
Phone: (optional)
Questions/Comments: (optional)
Customers who viewed this item also viewed:
Engine Sling - Pw100 Series - ATR, Dash 8, and EMB-120 aircraft
Stand, Prop, Hs 14sf-7
Hoist, Engine, Dash 8-100/300
Kit, Pw127 To 08-2014-0000 (P)
Stand, Prop, Hartzell

The Tronair 08-2014-0000 is an aircraft engine stand for the Pratt & Whitney PW100 series engines. This stand will not work for the PW119 engine.

Standard Features

  • Heavy duty welded steel construction
  • Easy maneuvering with 2 swivel and 2 rigid heavy duty casters
  • Rigid casters equipped with floor locks
  • Handy oil recovery pan to avoid damage to hangar floors
  • Easily converted to accept left and right hand engines
  • Multiple engine adaptability (engine adapter kits sold seperately)
  • Removable towbar with storage hooks
  • Adapters change in minutes
  • Finish: Durable Powder Coat Tronair Blue
Specifications
Length86 (218) in (cm)
Engine Manufacturer/ModelPratt & Whitney PW100 Series (except PW119)
Height45 (114) in (cm)
Width38 (97) in (cm)
Weight540 (245) lb (kg)
Replacement PartsQuote?
G-1251-1070RLOCKWASHER, 3/8 REGULAR
G-1100-107006BOLT, 3/8-16 HEX HD GR 5
Z-1477-01WELDMENT, FRAME (P)(D)
Z-1812-01WLDMNT, ENG ADAPTOR (REAR) (P)
K-1881KIT, REPL BALL LOCK PIN (D)
G-1202-1095STOPNUT, 1/2-20 ELASTIC
G-1100-107012BOLT, 3/8-16 HEX HD GR 5
G-1100-107544BOLT, 3/8-24 HEX HD GR 5
Z-1474-01WELDMENT, REAR SUPPORT (P)(D)
Z-1626-01WLDMNT, REAR SUPPORT,UPR(P)(D)
Z-1478-01WELDMENT, TOWBAR (P)
G-1202-1075STOPNUT, 3/8-24 ELASTIC
G-1250-1070WFLATWASHER, 3/8 WIDE
K-1880KIT, REPL BALL LOCK PIN (D)
G-1151-110254SCR, 5/8-11 HEX SOC HD CAP
Z-1471-01WLDMNT, FWD MTG ARM (LEFT) (P)
G-1255-09WASHER, 1/2 AN
K-1192KIT, REPL. RIGID CASTER (D)
K-1883KIT, REPL. CLEVIS PIN (D)
G-1100-109544BOLT, 1/2-20 HEX HD GR 5
Z-2120-02ASSEMBLY, ENGINE SUPPORT
K-1884KIT, REPL. SUPPORT MOUNT (D)
Z-1623-01WLDMNT, FWD SUPPORT,LWR (P)(D)
Z-1472-01WLDMNT, FWD MTG ARM (RT) (P)
G-1255-07WASHER, 3/8 AN
Z-1476-01WELDMENT, FWD SUPP, RT (P)(D)
K-1193KIT, REPL. SWIVEL CASTER
Z-1625-01WLDMNT, FWD SUPPORT, UPR(P)(D)
Z-2120-01ASSEMBLY, ENGINE SUPPORT
G-1202-1100STOPNUT, 5/8-11 ELASTIC
Z-1624-01WLDMNT, REAR SUPPORT,LWR(P)(D)
K-1882KIT, REPL BALL LOCK PIN
K-1194KIT, REPL. FLOOR LOCK (D)
Replacement parts may vary depending on serial number. Please refer to the manual for your specific unit to find correct replacement parts or provide your serial number in the comments box when requesting a quote below and we will check for you.
Compatible Aircraft*
ATR42
Bombardier (Regional)Dash 8-100, Dash 8-200, Dash 8-300
EmbraerEMB-120
Fairchild/DornierDornier DO328
*This list is for general reference only and may not be entirely acurate for all aircraft. Please confirm all equipment meets the requirements of your aircraft with the owners/maintenance manuals prior to purchasing or using with your aircraft.
Shipping Information
Pkg. 1 Weight750 lbs.
Pkg. 1 Dimensions104 in. x 47 in. x 55 in.
Pkg. 1 TypeCrate
Freight Class150
Freight NMFC178690-04
Schedule B8425.42.0000
CUSTOMER REVIEWS
5/5
by
Very satisfied with purchase. Thankful for the guidance on hardware and boom arm for lifting and moving the PW127. Good quality build on the stand. We could use a shorter lead time.